FRUEE14%5 LI EFRER
(Not su:tabie for children under 14 years old)

BRAERTE A E

(Please read through this manual before use.)

FIOH/ SHEERIETRE

U.S. MILITARY TRUCK

1te122 btk I EEFIERL K FFE
1/12 8X8 R/C HIGH-IMITATION U.S.MILITARY TRUCK

3 38

GHZ

% 4GHz%tt1§IJL%az B

(HG-P801/802k &£ &5 #4115t AR )

HG-P801/802 Chassis Structure Instruction Sheet
EmIlgE: B / BIR / E¥ / A%/ SREHE

FUNCTION: FORWARD / BACKWARD / TURN LEFT / TURN RIGHT / HIGH LOW GEAR




RELFEEIR <SAFETY PRECAUTIONS>

Ot L& BB H A @It is a radio control model, not a toy!
QIR EMESSHER MMENESIESHER, BREEE @®In order to enjoy running the car, you need to finish assembly
: Ny before operation. Do routine maintenance work after operation.
f&éﬁ?FI{’E,%?%@#ﬁ!ﬁﬁ\;%ﬁ@ﬁﬁ]’f fjﬁ 4 Replacement parts and option parts are available separately.
O TRINFERBMNAELER, RREFLATLBH @ Improper usage with Alkaline cells or rechargeable batteries
A5, may damage the electronics for the car or the radio.

AT REMMI]IEWERD, FATFUTRE:
<IN ORDER TO OPERATE THE CAR SAFELY,BE SURE THAT YOU HAVE OBSERVED THE

FOLLOWING POINTS:>
St 4 AT BB EEH(HEMATE), HEELFET,
A = = Please follow the points as below in order to prevent accident from happening to the car and
WARNING! | people.
¢ N\

® I RN SEERM, XEFH
B ith B AR Bl o
Never reverse connection /
disassemble the battery. This
may lead to damage and
leakage.

@ FFi4ASERT, MANEFIERAE,

AT IEREhIEEER, HRIER
BENEBRERIEERMA,
Be sure to read thoroughly the
manual before you begin. Fresh
user should seek advice from
people having rich experience
in order to assemble the model
correctly.

R EH/MNARENEY, UL
BN, EHEILER
TEIHHT
As the product contains small
and sharp parts, assemble and
store this product only in places
out of the reach of children.

® R EEiE AR R M
gh‘é#ﬁtﬁﬂ, MBEEEINE
Do not operate the model on
public roads, in crowded
places and near infant as it
may cause accidents.

\. J
e 4= FEEUTRIESR, URFHSEZIGESIREFD MR R,
= = Please follow the following steps to operate,in order to prevent hurt to your body or damage of
WARNING! | material property.

o N\

@ RN, MAMEBRIZEFH
21
Painting must be done only in
a well-ventilated area.

O, HT, BLEFT/MLAE,
Cutters, nippers and screwdrivers
need careful handling.

o \
\}:\- -

-Q
~ \/"\Z\\/_‘"
TR
o2 )
S,

® LHBR{EAR, SEXHERE,
JERBIRAS IR, LI, EFFE
BIEM iR, BRSSP
B, KRRt AsiFEk.
When the model is not in use,
always turn off the receiver and
transmitter. Further more,
disconnect the batteries and
remove them from the model
and the transmitter. This may be
dangerous such as overheat and
leakage.




o IBEEHTERIR, HiTKIE
FESTHIHA
Do not expose this model to
high temperature,humidity or
direct sunlight.

£ £i2{E{EE (OPERATING YOUR MODEL SAFELY)
&k 4= AAIEA T A RIEH TEARFE(FEERERGI TS SHERELLE)
= A Do NOT operate the model in the following places and situations. (Non—observance may lead

WARNING! | to accident!)
O A EZN T AMMAEREE ZEMUTH OMEEREARETIHREERE! O RIFES BRI E AL ERIEERE

FERARE: Always check the power indicator Keep in mind that people around you may also
Operate your model in spacious areas ONLY to ensure the power is sufficient! operate a radio control model!
with few people around! Do not operate it: ERBEERE, RENEESRETRER. N5 ARREAR—ME FUESESLEREL, EF
1. RELE, EHRMELT, EFURSHAXENLSR, REE, TERESHFERLE,
On road! HFATEE S SR E R NEVER share the same frequency with somebody else at
o, JLEE ABE NI, With weak dry batteries, transmission and the same time! Otherwise,Radio signals will be mixed up
In places where children and many people gather! reception of the radio would fall off. You may and you will lose control to your model. This may lead to
' lose control of your model in such condition. accidents.

3. ERRAREE,
In residential districts and parks!

4, ERHFEFRMTT, TEERERIITESSH
AEHERM L
Indoors and in limited space! Non-observance may
result in personal injury and property damage!

OLEFITHREMRMAMEILERFRERFR.
The car must stop immediately and check for
the reasons when it is operating abnormal.

REFFHEABER, NWARERAET, ENTREESH

MERHE, FEEBINER,

As long as the problem is not cleared, do NOT operate it!

This may lead to further trouble and unforeseen accidents!

This may also cause serious accidents!!

QP
=
BAB
F’\:l%

it 2= HTBREEEHNE, FETUTRE:
= =1 In order to avoid accidents and personal injury,be sure that you have observe the following

WARNING! | points:

@RS
The safety of battery:

1. BEEBENBBTE T THIREREIE
Exhaust battery should be safety dispose!

2, dEFEBRMEIEFER, FUATREARENER!

Non rechargeable batteries are not to be recharged,
there is danger of explosion!

3, ARPFHEM M ARE, FNAAES] B R E
Do not throw the of battery into a fire! There is danger
of explosion!

4, ARFEEE
Do not swallow battery!

5. HRMMERE, THRESER/NZEMAZIRHS
Store only in cool, dry and dark places and should be
keep out of the children!

6. BitRAMERERER, BT LAXEMNEKFLE,
REIMENERRE,

When the battery leaks the liquid and let it into you
eyes, please right away rinse them and consult an
ophthalmologist.

© R F S H b i it E AR SR BRI A A,
Do NOT put fingers or any objects inside rotating and
moving parts!

ORfEMEER, MAMEDE, BERGRK!

Right after use, do NOT touch the motor! Danger of £ "
burning yourself! 2% 1 (PROHIBITED) %% 1k (PROHIBITED)




A & (Contens) __

18 L TFE#(Included the following parts)
B E5 (WK mA )
Car body(To the actual product)

&

M 7.4V 3000 mAh K &2 W iR W s B +FREEEN)
7.4V 3000 mAh Large power Li-Po battery Transmitter Charger Cross hexagonal

sleeve (small)

T

B FO|RF (D) B AABRF LR W EFAEAR
Open-end Inner hexagonal Decal Instruction manual
wrench (small) wrench

A T
[1.5mm =

XU ‘aNgmp =

- mofl WY mmEo
2.5mm N b

HG-801 HG-802




8X8 8WD Ji SB &1 44 2% [E] (8X8 8WD Batholith parts assembl

O ---------------- 2

LS001 3Xémm  TMi#RZ: Screw

________________ 3
LS086 2.5X6mm TM#AZZ: Screw
,,,,,,,,,,,,,,, 1

P0O01 3X8mm KM#ZZ Screw
fll-=mmmmmmmmmmm e 1
WO05017 ®3X4mm  fhFISRL
Aiguille screw
_____________ 1

W01030 15X10X4mm RIREHR
Ball bearing

ﬂ’ D),

LS078 3X8mm TMiE%z Screw

LS001 3X6mm TMiBz:2 Screw

W01036 2.6X6mm TBEE L

Tapping Screw
Bl ----ommmmmmmnm e 1
W05017 $3X4mm ShaR

Aiguille screw

LS027 11X5X4mm  iRERHIR
Ball bearing

l_'fl’))]lllb}}}]wll
LS078 3X8mm TMi#E42 Screw

LS001 3X6mm  TM#EZ: Screw

———————————————— 4

W05012 2.5X6mm HM#Z%2 Screw

WO01036 2.6X6mm TBERL
Tapping Screw

n £ #4445 1 Engine Assembly 1 J——

co47

e ——wWo05017

= poo /

Ezh#4A%52 Engine Assembly 2




-2 n Z 4 %4 Engine Assembly 4

W05012 2.5X6mm HM#242 Screw



W05008 2X6mm HM#E%: Screw

LS001 3X6mm TM4E22 Screw
_______________ 2
LS078 3X8mm TMiEz: Screw

---------------- 6

W05012 2.5X6mm HM#Z42 Screw

G10529 3.2X6X0.5mm

Hhff]
Washer

---------------- 6

W05012 2.5X6mm HM#822 Screw

(- - - - - - - - - - - - - - - 2
WO05011 2X10mm HMiE%: Screw
[ - s 2
C048 2.5X26mm Sk Pin

(@ Nu— :

LS027 11X5X4mm  REKIRA
Ball bearing

45

=

B F i 4H%E Wheels Assembl

PO14

08-32

19-84 — g

B AEHL A3 Servo Assembly

LsS001

(<5

f TE JKO12-45 i
@ | @—l — 610529 i
G1oszgéf{: 2 ,lf\\ Q‘D @_1,3/‘7

R

JKO12-44

th &k ;A3 Central Transmission Assembly

JK801-18  LS027

JK801-22 ‘ N
Ls027 \ %
»4 T B~ y ®

JK003-11 \N\CT D, ‘/




LS776 2X8mm KMig%2 Screw

) P e e e 8
G10611 2X14mm KM#242 Screw
B - - - - -- - - -~ 2

W01030 15X10X4mm RERHAK
Ball bearing

________________ 4

Ww04008 9X5X3mm Bk R

Ball bearing

LS776 X8mm KM#24: Screw
) = = = = = === === == 8

0611 2X14mm KMigz2

WO01030 15X10X4mm iRERIHR
Ball bearing

W05016 2X6mm KM#242 Screw

B - - - - - - - - - 4

P376 2.5X10mm HM#Z%2 Screw

CT004 3X4mm  $GREELL (FE)
Aiguille screw

LS079 2.5X14mm ShiiRLL
Aiguille screw

P013 3X6X2.5mm ez i
Qil character bushing

JK-25-118

W01030
‘\(‘\' i \
ce;is 4@@ )
o \
o
@/ W04008

: B A Zi# A% Front Differential Assembly

W01052

WO01055 W01054
Wwo01004

C026

&

b

W01030

E) rzasnazx

Rear Differential Assembly

P

-

 JK-25-118

-

m ¥ 4% Steering Gear Assembly

C034
Cc012

Lt

) PO13_Y

, MOCTSRY)  UK001-02

O e

JKDO1—04\§@5¥$\, | S e
/ﬁﬁy@\%ﬁmm-oa ~
W T |
Ls079 ;;W gV |

|/ pare  W05016

Y
CT004




]2
O

W1038 $3.1XP4X7.5mm 4{REE
Aluminum casing

Do1-02— (3. e \
= ?7@
m K055~ \G——Dot-02 m
| [Brensas -
[ Front Axle Body Installation
W05016 2X6mm KM#Z42 Screw B"Eﬁi{*ﬁg Y
if’lﬁ)ﬁlliiiiilc)JJ'N)))‘JID}'ﬂ‘El‘l ————————————— 1 - “/
WO05007 3X14mm TMigZ: Screw _
/ R Ls027
@‘%}E ............... 2 - BN
LS027 11X5X4mm BRI Q My XA el
Ball bearing J‘@ N AN\ %\
& ‘ | W05007
WO105\
\ \r@’/// |
%) \\
Ls027
1)) e 2 i s . -
, m BB FEH TR Through Beam Front Axle Installation
WO05016 2X6mm KM#242 Screw A
_____________ 1
W0757007 3X14mm TMiE42 Screw
_______________ 4
LS027 11X5X4mm IR
Ball bearing

m MR ERA%E Absorber Assembly
W10337@3,_n@

PO12”~

12
Front & Rear Axle Mounting

F——W1038
po1z—— () @——w1038
&) ron2
@ =

W01053
Ls027

Co11




---------------- 6 m BIZE# S 4% Front Axle Assembly

W05012 2.5X6mm HM#8%2 Screw

O - - - - - -~ - - - - - - - 2

LS002 3X10mm TMiE4: Screw

JK009-31

———————————————— 6

W05012 2.5X6mm HM#Z42 Screw

LS002 3X10mm TM#E: Screw

JKO13-49

7 LS002
a2

e ‘

O,



LS078  3X8mm TMig% Screw

P----—-——=—=—m————==1

W05016 2X6mm KMiZzz Screw

---------------- 4

W05012 2.5X6mm HMIZ4£ Screw

LS027 11X5X4mm TR ER R
Ball bearing

W04008 9X5X3mm FER AR
Ball bearing

LS078 3X8mm TMiZzz Screw

———————————————— 4

W05012 2.5X6mm HM#Z 22 Screw

WO05016 2X6mm  KM4242 Screw

LS027 11X5X4mm RERR

Ball bearing
EAD
I R s e s e o e s 2
W04008 9X5X3mm RERHR
Ball bearing

BEH LA Rear Axle Assembly

G20109
W04008

JK013-50

A7
D2
\_Wo1002

JK009-31

[ miarsmanasz \
Through Beam Rear Axle Assembly

Uis
/620109 ‘
S W04008

W05016

JKO13-51 G20109

<Rear>

—

W05012

H

)
242 ‘/ﬁ/
WU1002/?/? &a
:320109/&2/




4 m WEBZ/ L1 Absorber Installation 1
1

LS083 3X16mm TMEEZ Screw

_____________ 4

LS083 3X16mm TM#ERZ Screw
______________ 2

CX002  2.5X12mm iR
Screw pin

&
<Bottom>




CX002  2.5X12mm  $H§4iEs

Screw pin

O ----------- 12
PO10 2.6X12mm KBERZ Screw

——————————————— 4

P001 3X8mm KM 42 Screw

O

W1038 ®3.1XD4X7.5mm {HEE
Aluminum casing

N et i 4
W01002 2X10mm 4 Pin
---------------- :
W04008 9X5X3mm  iRERGHAK
®) Ball bearing

5l < A — 4

\[g®

LS026 10X5X4mm  RERIHR
Ball bearing

BEHi &5 # %% Rear Axle Transmission Rod Assembly

CX002 _%

J&E
<Bottom>

E ZRFAZ Truck Cushioning Device Assembly

|
|

(X
|

&5

y

18-83

Z - JK009-33
(/\\r :

Po13 W1038

E HmihA3 Steering Pin Assembly

<R> . '
Wodoos JKO13-46
“E JK013-47
G20109— Z=2. A
-~ | @~

\_wo1002 1\, wodo08

G20109

W01002




, i R 4
LS083 3X16mm TMi## Screw

(SO - - - - - - - - - - - - A

LS088 2.5X12mm HM#E42 Screw

E BHEESRE1 Suspension System Installation 1

W05006  4X5.5+3X5mm
TM&MitgEz: Sidestep Screw

LSOBBWOSOOG

\LSOBS

BB e e 4
LS083 3X16mm TMH#ZEZz Screw




= JK009-29

) o

1
o
o
n
o
=

JK009-29

FERBAFARE

E=

s R REBRETESET Wheels Locating Base Installation 1

W05001 M4

7 3
& )

Flanged nylon nut

FRA G FALEE
Flanged nylon nut

EYS

mmmmemmm o4 E RHERETESLE2 Wheels Locating Base Installation 2
* Vi

WO05001 M4

74 3
8 J

W05001

JK009-29

0
>
|
f

F3| ¥/ ¥ Fr4H % Hauling Engine/Air Brake Case Assembly

1
o
[=)
w
o
=

LS086 2.5X6mm TMiZ%: Screw

mm---------------3



m FR4H% Main Girder Assembly

) Lb-s00xr

f
100S1

12-900r

0L0SOM

el

&
i,

800S0M\

L.-Sl B600S0M

84087

600S0M
5 |

A

€-600Mr B

s

&

Th
rdo
=g

)
Ry
,_s \

f/kn - i

ZL0SOM
oy SorFeNr

ZIOSOM——""_ |

X
5

i

|

e @@

02-900Mr

e
L ZLOAN

FFEiNL WWOXS'Z 98087

FFaANL  WwgXe 8087

gb-pLoMr

MaI0g ZZEENH WWIXS'Z ZL0SOM

Grmmmmmmmmm e o %




LS001 3X6mm TM#Z% Screw

m 4R &3 Fender Installation

W05009

WO05009 2X6mm HM#222 Screw

HRWR/ SFFE/FSINRE

Fender/Air Brake Case/Hauling Engine Installation

JK-20-85




Same assembly method

for left / right side.

EAMIARRAEEE.

#h2 3 Front Drive Installation

IR

Al

2 W23 Truck Frame Decorative Parts Installation

WO05009 2X6mm HMiZ4: Screw

2
k24

hEHIE
Screw pin

3X8mm KM#Z%2 Screw

3X6mm TMEE42 Screw
2.5X12mm

- --------------4
P0OO1

mr—

CX002

W05019 3X12mm TMiEZ: Screw

)

LS001




LS083 3X16mm TMEEZ: Screw

W05019 3X12mm TM#RZ Screw

- -------------- 4
P001 3X8mm KMig22 Screw
[ e 2
CX002  2.5X12mm  iE§EiEL

Screw pin

LS001 3X6mm TM#E4: Screw

W01036 2.6X6mm TBERLL
Tapping Screw

) 4 B FEIEzhZ % Rear Drive Installation

EAPBBRESEERE.
Same assembly method
for left / right side.

24-102

W01036




ZF =% Hood Assembly

@ Kzl 2% Engine Installtion

3X6mm TM#24 Screw

LS001

3X6mm KMiZ42 Screw

P002

W05009 2X6mm HM#Z2%2 Screw

3X6mm TM4EZ: Screw

Ls001
POO1

3X8mm KMiELL Screw

) e _ .3




LS086 2.5X6mm TMi#42 Screw

---------------- 5

W05012 2.5X6mm HM#Z42 Screw

POO7 2X4mm  HM#ZE42 Screw

D)

WD - -------------- 10
P004  2X5mm KM#242 Screw

JK801-08

E/REREEEE.

Same assembly method for left / right car door.




EAMINREAEHEE.

Same assembly method for left/right side.

O mm- - - - 8

LS086 2.5X6mm TM#Z%2 Screw




m BIE A2 Truck Cab Assembly 2

m FIE5EWEAHAR Truck Headstock & Cab Assembly

=F

LS086 2.5X6mm TMiZ%2 Screw

¢ - - -------------

<
[
1
[

P011 2.6X8mm KBiZ: Screw



(Joww--------m-m----3

W01036

JK801-11

LS100

W01036 2.6X6mm TB#E4: Screw

Ommm- - -------------2

2.6X8mm KB#g4z Screw

PO11

’

> <
[
o
(]
3
% |
= |
T_
£
£
w i
X
LA

LS001

LS100 2X6mm TM#8%2 Screw

3X6mm KMig4z Screw

P002
——————————————— 4

26X8mm KBIRZz Screw

(Jow----------------8

PO11

WO01036 2.6X6mm TB#Z%2 Screw

2X4mm HMiB%z Screw

P007



EJ5F P31 Truck Headstock & Main GirderAssembly 1

m L 5FPRA2 Truck Headstock & Main GirderAssembly 2

W05010 2X8mm HM#Z42 Screw

e e

LS078 3X8mm TM#EZ: Screw




WosG0d Sl RV S E 801% 3} 444 801 Truck Bed Assembly

- - - = ~==-=========24 Fmﬁt
< >
PO04  2X5mm KM#Z# Screw Sl

HEH

<Rear>

() S || e e
P0O01 3X8mm  KM#2%2 Screw Same assembly method

@f}))))‘ﬁl)l} ________________ 8 for left/right side.
P061 2.5X6mm KM#Z%: Screw

JK002-08

™ )

JK002-08

/" W01002

JK002-09




m 801G/ IEE R/ R% % 801 Truck Bed/Rear Main Girder/Tires Installation

JK-08-31

JK-22-95

NN/ /
\\ — / '

JK-22-94

3X8mm KMiZ£z Screw

8
5]
(%]
3
B
=
fum
£
£
[+e]
>
™
[so]
I~
o
w
—

LS089 3X12mm KM#ZZ2 Screw

P001




m IE4K NS i%E Sticker method

O cAUTION @ cauTion  © o
DO NOT ALLOW DD NOT ALLOW o @
PANEL TO SLIDE OFF  PANEL TO SLIDE OFF

PINS FROM RING PINS FROM RING o
WARNING @
o CAUTION o CAUTION ©
L T e——— OU.S. ARMY
ANEL TO SLIDE OFF  PANEL TO SLIDE OFF v
P:IISI’FMI RING  PINS ms;Inms ] HG-P801 ®

O caution  © cauTion ©U.S.HOLD-ALL ®V-3/IICAV

mansmer mansmor ® >3 U.S. ARMY

O caution MILITARY ®
(2) DO NOT ALLDW ‘DTRUGK /\

PANEL TO SLIDE OFF
PINS FROM RING 6) [E 0

©  papaoi N

U.S. ARMY

2] o Ha-Peoi 25\ /9
@ U.S. ARMY :

®L®J o H@
20 2] :

e =t OF @I@E
a

(22)

25)/126)/27)/28) /29) /30)

IFREB: WRASEERMAGYIN, XHEREERSWBR.
RERERFAF, EFEF EZRBHEAEN EMRE. 8181
A NOBHBRBAENIE, BRETENEESE.
Suggestion : Cut stickers along colored edge so that transparent
film is removed.Peel away the lining slightly and place the sticker
in position on the body.Remove the lining slowly.Be careful not to
move the sticker out of positon and not to leave air bubles under
the sticker.




WQ05009 2X6mm HM#&Z2 Screw

e * [ so2seminans 802 Central Pedal Assembly
---------------- z N,

W05012 2.5X6mm HM#g 42 Screw

) S ,

LS001 3X6mm TM#E4: Screw

wo05012

W05009

Q) B == e s e 1
LS001 3X6mm TMi#Z2% Screw

-

M,

LS100 2X6mm TM#E% Screw
JK-008-28




m 8027 J %45 / BE # £H % 802 Central Pedal/Grinder Assembly

3X6mm TMH4E%2 Screw

LS086 2.5X6mm TMig4: Screw

W05009 2X6mm HMEE%2 Screw




@ B4R L% Sticker method

v a2 U.S. ARMY < Us. ARmy

e @(gjv-a/ucnv

“TRUCK  usHoD-ALL”
 HG-P8OZ (9
| 12 ARMY WARNING
= @un.% 20>

D

o Ol
QeEEEa —

Ge)

7

IREIN: WEASEGMINSIE, EEERERERSWBE.
RERRFFAS, £EF HIRBHEAEN K. 12181l
AFt. AvCBThIREA BN, BETEAEFTSE.
Suggestion : Cut stickers along colored edge so that transparent
film is removed.Peel away the lining slightly and place the sticker
in position on the body.Remove the lining slowly.Be careful not to
move the sticker out of positon and not to leave air bubles under
the sticker.




Purchased Separately: 802 Upgrade Radar Vehicle NO.802-A

5. 802FH HhRTFiXEFE NO.802-A




PDGUQ

=S X1

Air filter

X1

REIHE X1
Engine assembly
[ Poo12 A

LB ¥

Truck headstock assembly

ey 00 |

RH#HE X1
Trailer hitch assembly
P001 4

SRR

REHLE

X1
Grinder assembly

PGO‘I 8

SHE X1

Air brake case

i X1

Oil drum

P001 8

E3IHME X1

Hauling engine assembly

EER X1

Hood assembly

8027 RLEKIR X1

802 Central pedal

RIBRTIE R X1
Through beam front axle

assembly

RBEHFEE X1
Through beam rear axle

assembly

P0020

[RHFE R

Rear axle assembly

Front axle assembly

| Pooz2 S

HIZ S X1

Front Differential

JK009-3D

EEiEE X1

P0024

Transmission assembly

(P22 A

==
FREM X4 S AT S X4 EERELE X4 ZEREH X2 HRER AL X4
Wheel assembly Steering connecting lever Damping shim locating base Absorber assembly Damper assembly

POUG‘I

assembly

P0062

P0063

BIEHFEENAT X2
Front & Rear axle transmiss-
ion rod

KA BT X2
Medium gear box transmis-
sion rod

R X1

Engine transmission rod

&

FOEREIEA X2

Girder connecting parts A

KPEES X2

Girder connecting parts B



HG-P801/802 F2{43& (HG-P801/802 Accessories list)

JKGO‘I -06

& s

5
()

JK006-1 9

RIEAREE M X2
Front & Rear axle mounting

I SKHUER

X4
Truck headstock pull-tab

| Jkoo1-05 S
R X2

Steering wheel

JKODB-WHB

FEMLEE
Servo socket

FemEALHR/L
Steering locator R/L

REHLAE o] £ X1 BIKER/L X1 FBERZER/L X1 RPEERR/L X1 BERR/L X1
Servo steering driving seat Front girder R/L Rear girder R/L Girder connecting piece R/L  Rear girder R/L
| JK014-52 4 | JK015-58 4
¥ d
;&O
BLHSZER X1 EHLINSEE X1 ELnEE X1 EiRfEE X1 FETHELR/L X1
Motor mounting Motor enhanced socket Motor enhanced cover Decorative parts Truck bed mounting R/L
l’xﬂ l]Em JK006-20 JK801—09
=)
% @?
e X2 ZEZRERE X8 ZELEIZEMEE X2 ZELBriPER X1 {RiPEHK X1
Decorative parts 011 Truck frame decorative parts Truck headstock fixed base  Truck headstock guard Iron net protection cover
panel
L PHIER X1 BIEHHEEAT X2 $HiEiRL/R X1 $HiRiRECH X4 EHRRIES X4

Truck headstock bumper
panel

(cos2 A
=

Front & Rear axle connecting
rod

Fender L/R

Fender parts

Fender fixed bar

T HHEAT E RE S X2
Axle connecting rod station-
ary shaft

JEHRER/L X1

Rearview mirror

iRl X1

Windscreen wiper

&3

HithE X1

Battery box

E YRR X1

Truck bed bottom plate



[ P1205 4 | JK002-08 4 | G20109 4 JK001-02/03
FR -
1111 o
R X8 ZFEfatE X8 FEAKEER X4 #& X4 eEimEEHR/L X4

Truck bed parts

JKOO1 -04

Truck bed corner column

_ K013-46/47

Truck bed connecting plate

JKO‘I 3-48/49

Connector

Steering shaft mountings R/L

EREBEEC

Rope locator

TR/
Steering knuckle R/L

S 1m B E R/ L X4

Steering fixed base R/L

ZENF ISR /L X2

Axle connecting base R/L

B E 1

Bridging mountings

e = A

F’OOOS

1 TRRR/L
Car door assembly R/L

Y&

Speaker box

ZE Sk TR X1

Truck Headstock top tray

R

Engine blower

IBIRER 2P X1

Absorber assembly

X1
Change gear

JK801-18

EFEB[APE /AR X1
Differential bevel gear / Axle
shaft gear

JK801-19

ERTE/ ISR X1

Pinion differential/drive gear

JKBO1-20

BIRIT 2N X3

Planetray reducer

| Jxooz-14 SN

R
(s
R %S X1 EiE X1 —ZRikie X1 gkt X1 $RiEE X1
Motor gear Master gear First gear Secondary gear Shifting parts

cots A

—

=y

&

coss S

P

(coe S

<%

(coso S

i FEiE BN X1
Central transmission
moving axis

iR FEE X1
Central transmission
principal axis

iR FE R R X1

Central transmission
hexagonal axis

PIRFEEMNE X1
Central transmission
locating bush

iR A R AL R AT X1
Central transmission
gear rod



HG-P801/802 & {4 3% (HG-P801/802 Accessories list)

(woioo2

WO 1004

CO48

2X10mm 3X19mm 2.5X26mm D3.1XDPAXT7 .5mm 3.2X6X0.5mm
p i X8 i X8 i X8 $HEE X8 B X8
Pin Pin Pin Aluminum casing Washer
IE_ W04008 Im

Gl

3X6X2.5mm

O

9X5X3mm

@i

10X5X4mm

11X5X4mm

15X10X4mm

iRk X8

Oil character bushing

M4

REREHIR X8

Ball bearing

¢

3X6mm

TRERHH AR X8

Ball bearing

Eray

DI

-

i

3X8mm

R ERiHR X8

Ball bearing

[ Lsoo2 S

()

G

3X10mm

TREREHR X8

Ball bearing

EZ R X8

Flanged nylon nut

(wosoo7 S

() DD

3X14mm

AN TR £L X8

Inner hexagonal
socket head screw

Lsoss A

i

3X16mm

A7 T2 X8

Inner hexagonal
socket head screw

Ey

f_i)h‘:‘:‘:‘:‘)‘))))FF)“mI»))) )

3X18mm

RS FTMILEL X8

Inner hexagonal
socket head screw

LSOBE

0

2.5X6mm

A7 F TN
Inner hexagonal
socket head screw

Eray

()0

2X6mm

7SR TMHL 2L X8

Inner hexagonal
socket head screw

| Poo7 A

(i

2X4mm

A7 FATMLEL X8

Inner hexagonal
socket head screw

WOSODQ

( Jrmmuy

2X6mm

MR RTMILLL X8

Inner hexagonal
socket head screw

| wosoto

(o

2X8mm

K7~ F TN 42 X8

Inner hexagonal
socket head screw

| woso11 S

(i

2X10mm

R E T2 X10

Inner hexagonal
socket head screw

| woso12 A

2.5X6mm

RS ARk L X10

Inner hexagonal socket
head cup machine screw

oy 0

2.5X10mm

M7 Rkl X8
Inner hexagonal socket
head cup machine screw

AR RIFEA L X10

Inner hexagonal socket
head cup machine screw

L8088

(i

2.5X12mm

Shaw:ty Sk X8

Inner hexagonal socket
head cup machine screw

RN ARk L X10

Inner hexagonal socket
head cup machine screw

PIZS RSk 4 X10

Inner hexagonal socket
head cup machine screw

AN X8

Inner hexagonal socket
head cup machine screw

L8089 Im- Im
() (©)mm ©m
3X12mm 3X8mm 3X6mm
AL X8 m7faKILLL X8 M7SAKALLL x8

Hexagon socket countersunk Hexagon socket countersunk Hexagon socket countersunk

head machine screws

&

head machine screws

head machine screws



HG-P801/802 fi2 {4 (HG-P801/802 Accessories list)

Yy 0 |

2.5X6mm

2X14mm

2X8mm

2X6mm

2X5mm

A7 KL 22 X8
Hexagon socket countersunk
head machine screws

Poto A

(o

M7 KN 22 X10

Hexagon socket countersunk
head machine screws

poii A

A7 kML 22 X10
Hexagon socket countersunk
head machine screws

woross SN

A7 KM 22 X10
Hexagon socket countersunk
head machine screws

L woso17

7N KNATL 22 X10

Hexagon socket countersunk
head machine screws

CT004

2.6X12mm 2.6X8mm 2.6X6mm 3X4mm 3X4mm
MR AKBHL L X8 M faKBIRLE X8 MINATBIRL X8 S§hfiIiELL X8 $hiriRLE (FE) X4
Inner hexagon KB screws Inner hexagon KB screws Inner hexagon TB screws Aiguille screw Aiguille screw
IE:E. m:[’ W05006 HG-P0030

G m— ¢)
2.5X14mm 2.5X12mm 4X5.5+3X5mm
Ly iR X4 fifHiRs X4 TM&Mige X8 #EmEffedl X1 HEEi/EEAEN X1
Aiguille screw Screw pin Inner hexagonal T-head Steering engine Shift gear/ grinder servo

sidestep screws

HG-ESCO1

7.4V 3000mAh
BERR X1 KIFZFEERH X1 FEEzd X1 /9l EC A X1 BEHIEE X1
Voltage stabilizer Large power Li-Po battery Charger High-configuration fourway  High-configuration indepen-

W0201 8

2.5mm

receiver

| wozo1 AN

L

1.5mm

dent ESC

| wozo17 A

2.0mm

B RS RS X1
High-configuration remote
controller

5504 & i A Rl B3k
550-level high-speed
brush motor

PJOO4

N —

TFERBERUN)
Cross hexagonal sleeve
(small)

X1

FFOHF(N) X4
Open-end wrench (small)

AARBIRF

Inner hexagonal wrench

X1

b= EiES
Inner hexagonal wrench

X1

R FiRF
Inner hexagonal wrench

X1



A &4 (Warning):

AFERRVENEHENIL=ZSUTILERE; FmIBFTH, FENKSEBHRFETER; Bt
THEBNEHOEERLZL, k. ISNEHMABERTHRE, ZNRFENEIEER,

Choking hazard! This product contains small parts. NOT suitable for children under 3 years. Contains electrical
components and should be kept dry at all times. Regularly check the battery charger wires, plugs and shell and other
components for damage. DO NOT use if any part is damaged.

1. AREA/NEEERYT, TAARALENEEE,

2IRIEF B RIE T, ERIRHHIRIE,

SBIEESHIBKER, EREIERE,

AFHFRENEEY, EAEHMMESR, URFLEREDE,

5.5 BIERNEBEREENETE BERNHFA,
6AEETIEANFR., BB AIETE,

7. 4B MEAKRR, BB kawoER TS, NETE, BFELER,

1. Detachable small parts should be stored safely and out of reach of children.
. If interference is experienced, turn the model off and try it again in a different area.
. Remote control will not function correctly if the batteries are low. Please replace the batteries.
. Please discard old/used batteries in a safe manner. Consider your environment!
. Please store the remote control in cool, dry place.
. DO NOT expose to fire or high temperatures, moist storage.
. Should the battery get wet, wipe immediately with a soft dry cloth.
If transformed, please stop usage.

~N o Ok WN

FE it {85 Al 3+ = 5 10 (Battery use caution proceeding)

\mﬂ%EﬁEE,EMEﬂmmﬁ;

. BRI ;

« ERBEMARTE;

9. REBMFTEINMEEREH;

m\thﬁ%mmﬂ Rt mIRIMBI N, KB, UBREERI;
11, TEBUSERNBELAS S AKX ABRERR;

12, AxBEEREP, TEHF[AEBMHIAME, BETEEFHRR.

1. Bodywork uses a set of Li—Po 7.4V rechargeable batteries.

Remote control uses 4x 1.5V ‘AA’ batteries.

Please pay attention to correct polarity when replacing batteries.

Rechargeable batteries should be charged under adult supervision.

DO NOT use a mix of old and new or different types of battery.

After the battery is exhausted , the model should be removed.

DO NOT short circuit any terminals.

DO NOT attempt to recharge non rechargeable batteries.

Remove batteries from the model when recharging.

10 DO NOT put batteries into a fire or into water.

11. The rated input voltage battery charger MUST be suitable for your mains power voltage.

12. During charging it is quite normal for the charger and batteries to heat up.

. 1. ZEARER—4A Li-Po 7.4V IS HA A,
71 %: $ Iﬁi 2. IEEEFEA4AT1.5V “AA” SHith;
; 3. T E R A AR
(Caution | ;. N

proceeding) 5. ARLRAHIESARE SHI B ;

6

7

8

©ENDOAWN

The instruction sheet for this product is just for your reference. We reserve the right to make changes
or adjustments on the product without prior notification. Please refer to the official information.

i j $F Dﬂlﬁﬁﬂ:ﬁm'ﬁ'{ltx Z % ZK/\_Jﬁj:RiTF HF-!L Eei_tﬁ%s oA Tﬁ%?TL%ﬂ E‘Wlﬁ I’JL E ﬁjj ’E




